
                               

 1

   

FORM-I 

 

  
for 

 

PROPOSED SPRAY DRYER IN EXISTING 

MANUFACTURING UNIT WITHOUT INCREASING 

PRODUCTION CAPACITY AND POLLUTION LOAD  
 

of 

 

 

 

M/s. COROMANDEL INTERNATIONAL LIMITED 

PLOT NO. 735, 2102, 2104, 2112 & 2113, GIDC ESTATE, 

SARIGAM, TAL: UMARGAON, DIST: VALSAD, GUJARAT - 

396155 

 

 

 

NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.

403, Centre Point, Nr. Kadiwala School, Ring 

Road, Surat - 395002

Prepared By:

NABL Accredited Testing Laboratory

ISO 9001:2008 Certified Company

Aqua-Air Environmental Engineers P. Ltd.

403, Centre Point, Nr. Kadiwala School, Ring 
[...]
5.    Start agitation for blending the ingredients.

6.    Blend the ingredients for 5 hours leading to a homogeneous mass.

Preparation of 

Zineb 80% WP

 



                               

 218

Flow diagram for Zineb 80% WP

Zineb technical

Dispersing agent

Filler

Zineb 80% WP

Process

7.    If the blending is not homogenous than further blend it for 1  - 2 hour for proper 

8.    Stop blending and before unload  check the quality of material .

1.    Ensure the Ribbon Blender being used is clean and dry. 

2.    Close the bottom gate of the Ribbon Blender.

3.    Charge Mancozeb technical,Dispersing agent and Filler in the Ribbon Blender.

4.    Close the top lid of the Ribbon Blender.

5.    Start agitation for blending the ingredients.

6.    Blend the ingredients for 5 hours leading to a homogeneous mass.

Preparation of 

Zineb 80% WP

 



                               

 219

Flow diagram of Triclopyr Butotyl Ester 480 gm/lit

Triclopyr Butotyl Ester (tech.)

Emulsifier

Solvent

Triclopyr Butotyl Ester 480 gm/lit

Process 

1) In a neat, clean and dry reactor charge solvent, followed by addition of Triclopyr Butotyl Ester tech.

2) Start agitation for dissolution of T Triclopyr Butotyl Ester in solvent.

3) Now add the emulsifier as specified to the above.

4) Further continue to stir for proper homogenization.

5) Evalute the quality of the finished product before druming for packing in suitable container.

Preparation of 
Triclopyr Butotyl 
Ester 480 gm/lit

 



                               

 220

Flow diagram of Methamidaphos 600 gm/lit SL

Methamidaphos (tech.)

Emulsifier

Solvent

Methamidaphos 600 gm/lit SL

Process 

1) In a neat, clean and dry reactor charge solvent, followed by addition of Methamidaphos tech.

2) Start agitation for dissolution of Methamidaphos in solvent.

3) Now add the emulsifier as specified to the above.

4) Further continue to stir for proper homogenization.

5) Evalute the quality of the finished product before druming for packing in suitable container.

Preparation of 
Methamidaphos 
600 gm/lit SL

 

 

 



                               

 221

Flow diagram of Imidacloprid 17.8%SL

Imidacloprid tech. 

Emulsifier

Solvent

Imidacloprid 17.8%SL

Process 

1) In a neat, clean and dry reactor charge solvent, followed by addition of Imidacloprid tech.

2) Start agitation for dissolution of Imidacloprid in solvent.

3) Now add the emulsifier as specified to the above.

4) Further continue to stir for proper homogenization.

5) Evalute the quality of the finished product before druming for packing in suitable container.

Preparation of 
Imidacloprid 
17.8%SL

 



                               

 222

Flow diagram for Clodinafop propargyl 15% SP

Clodinafop propargyl technical

Dispersing agent

Filler

Clodinafop propargyl 15% SP

Process

7.    If the blending is not homogenous than further blend it for 1  - 2 hour for proper 

8.    Stop blending and before unload  check the quality of material .

1.    Ensure the Ribbon Blender being used is clean and dry. 

2.    Close the bottom gate of the Ribbon Blender.

3.    Charge Clodinafop propargyl technical,Dispersing agent and Filler in the Ribbon Blender.

4.    Close the top lid of the Ribbon Blender.

5.    Start agitation for blending the ingredients.

6.    Blend the ingredients for 5 hours leading to a homogeneous mass.

Preparation of 

Clodinafop 

propargyl 15% 

SP

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                               

 223

ANNEXURE-IV 

STORAGE DETAILS OF HAZARDOUS CHEMICALS 

 

Sr. No. Raw materials 
Storage 

size 

Type of 

Storage 

and 

Nos. 

Max 

quantity 

stored 

Phase of 

Chemical 

Storage 

Condition 

Hazards 

Involved 

1 Acetic anhydride 40 KL 1 Tank 42 MT Liquid Over Ground Corrosive  

 

2 Caustic lye 47%  100 KL 1 Tank 150 MT Liquid Over Ground Corrosive  

 

3 Methanol 20 KL 3 Tanks 47.5 MT Liquid Under Ground Inflammable 

  

4 Ethanol 20 KL 2 Tanks 31.6 MT Liquid Under Ground Inflammable 

  

5 

 

Carbon 

disulphide 

50 KL 2 Tank 120 MT Liquid Over Ground Inflammable 

  

6 Ammonia 20 KL 2 Tanks 39.674 

MT 

Liquid Over Ground Toxic 

 

7 Ethylene 

diamine 

20 KL 1 Tank 18 MT Liquid Over Ground Toxic 

 

8 Acrylonitrile 12 KL 1 Tank 10 MT Liquid Over Ground Toxic 

 

9 Sulphuric acid 30 KL 1 Tank 30 MT Liquid Over Ground Corrosive 

  

10 Dimethyl 

sulphate 

25 KL 1 Tank 30 MT Liquid Over Ground Corrosive  

 

 

 

 

 

 

 

 

 

 



                               

 224

ANNEXURE-V 

DESCRIPTION OF ETP WITH FLOW DIAGRAM 

 

DETAILS OF EFFLUENT TREATMENT PLANT 

 

(A) CONVENTIONAL TREATMENT PLANT 

 

• PROCEDURE: 

Effluent Treatment Process comprises Primary, Secondary and Tertiary 

treatments. 

 

• PRIMARY TREATMENT: 

Primary treatment consists of: 

� Removing of oil and grease 

� Collection / equalization of effluent 

� Primary (Chemical) treatment 

� Clarifloculation  

 

1. Removing of oil and grease: 

The waste water coming from boiler and cooling tower blow down, domestic, 

canteen, leachate from sludge drying bed, QC / R & D, scrubbers, effluent 

generated from decontamination of drums and contaminated condensate from 

the various ejectors is collected in equalization tank E through Oil and Grease 

chamber. The oil and grease is manually removed periodically and sent for 

incineration. 

2. Collection / equalization of effluent: 

The above collected effluent from various streams is equalized in equalization 

tank E and sent for primary treatment in C & D. the sample is analyzed for pH, 

COD, TDS, SS ammonical Nitrogen and BOD. 

3. Primary chemical treatment: 

The sample coming from tank E after proper equalization is having pH 6 – 7.5. 

after receipt of 55 – 60 KL effluent, it is neutralized by addition of hydrated lime 

solution with proper mixing by fixed agitator to maintain the pH 8.5 – 9. After 

the lime treatment polyelectrolyte is added for coagulation and fast settling. 

4. Clarifloculation: 

The treated effluent from tank C & D is transferred to Clarifloculator A. the clear 

supernant liquid flows to sump. The settled sludge is transferred from bottom to 

sludge drying beds on regular basis. The clear supernant liquid collected in the 

sump is transferred to Bioreactor for biological treatment. 

 



                               

 225

 

• SECONDARY TREATMENT (BIOLOGICAL): 

The capacity of Bioreactor 1 is 1000 KL and Bioreactor 2 is 100 KL. Bioreactor 1 is 

provided with three surface aerators of 25 HP each where as Bioreactor 2 is 

provided with 7.5 HP fixed type aerator. In addition to this, adequate 

arrangement for diffused type aeration is provided   in both the Bioreactors with 

Routes Blower installed. 

The primary treated effluent coming from the sump is continuously fed to 

Bioreactor 1 and the overflow of Bioreactor 1 flows to Bioreactor 2. The bio 

reacted effluent along with MLSS flows to the Secondary Clarifier (CL2). In 

secondary process, Nitrogen and phosphorous are required for biomass. 

Phosphorous and Nitrogen components are already present in conventional 

waste water. To maintain the bio-mass level and F/M ratio Jaggry is added 

intermittently as per requirement. 

Supernant effluent from Clarifier 2 flows to Flash Mixture for tertiary treatment. 

The settled bio mass is recycled to Bioreactor 1 for maintaining the MLSS level. In 

case the biomass level exceeds the limit, the excess biomass is transferred to 

sludge drying bed through circulation pump. 

 

• TERTIARY TREATMNET: 

The tertiary treatment consists of: 

a) Chemical treatment: 

The supernant effluent coming from Clarifier 2 and new Clarifloculator 

(Mancozeb effluent after H2O2 treatment) is mixed with the help of 

agitator. Ferrous sulphate lime and activated carbon and flocculants are 

added after every 4 hours for coagulation and fast settling. 

The treated effluent from flash mixer is coming in Clarifier 3. The clear 

supernant liquid is transferred to Filter feed sump tank. The settled 

sludge from Clarifier 3 is transferred to sludge drying beds. 

 

b) Polishing by filtration in sand filter and carbon filter: 

The treated effluent from Filter Feed Sump Tank is passed through sand 

filter (2 Nos.) and carbon filters (2 Nos.). The outlet from Carbon filters 

flows to Treated water Tank and then to RCC guard pond / syntax tanks 

(2 Nos.). Sand filters and carbon filters are back washed by treated water 

every alternate day and back washed water is collected in Primary 

Treatment Tanks C and D. In every three months carbon is replaced from 

Carbon filter and disposed off. 

 

• DISPOSAL OF TREATED WATER: 

The treated water from treated water tank is collected in Guard pond and 

analyzed. After confirming the analysis report, the treated water is finally 

discharged from guard ponds to final discharge Tank provided with control valve 



                               

 226

and the treated effluent goes to GIDC underground drainage system for ultimate 

disposal to Arabian Sea. 

 

 

 

• LIST OF EQUIPMENTS AND ITS CAPACITY 

Sr. No. Tag No. Title Qty. Size/Capacity 

1 Tank E 

Tank C & D 

Collection 

Equalization / Neutralization 

1 

2 

L=9.6, W=4.5, D=2 

L=10, W=6, D-2 

2 A-105 A/B Agitator for Equalization tank 2 7.5 HP 

3 P-101 A/B Transfer pump – 1 2 10.5 M3/HR, 3 HP 

4 T-102 Flash Mixer -1 1 L=2, W=2, D=2. 

5 A-106 Agitator for mixer 1 3 HP 

6 T-103 Clarifloculator 1 Ø=5, SWD=3. 

7 A-107 Mechanism for Clarifloculator 1 1 HP 

8 T-104 Sump 1 L=2, W=2, D=2. 

9 P-102 A/B Transfer pumps 2 10.5 M3/HR, 3 HP 

10 V-105 A/B Charcoal Bed Filter 2 D=1.25, H=2.75. 

11 T-105 Aeration Tank – I 1 L=26.5, W=11, D=3.8. 

12 A-108 A/B/C Aerators for aeration Tank – I 3 A- 30 HP,  

B- 25 HP,  

C- 25HP. 

13 T-106 Bioclarifier – 1 1 Ø=4, SWD=2.75. 

14 A-109 Clarifier Mechanism 1 1 HP 

15 T-107 Bio sludge sump -1 1 L=6.25, W=2, D=3.85 

16 P-103 A/B Bio sludge recirculation pumps 2 22.5 M3/HR, 5 HP 

17 T-108 Aeration tank – II 1 L=7, W=6, D=2.8 

18 A-110 Aerator for aeration 1 7.5 HP 

19 T-109 Bio clarifier – II 1 Ø=4, D=2.75. 

20 A-111 Clarifier Mechanism 1 1 HP 

21 T-110 Bio sludge sump –II 1 L=1.58, W=1.2, 

D=3.85 

22 P-104 A/B Bio sludge recirculation pumps 2 15 M3/HR, 3 HP 

23 T-111 Flash mixer 1 Ø=3.5, SWD=2.85. 

24 A-112 Flash mixer agitator 1 3 HP 

25 T-112 Clarifier III 1 Ø=4, SWD=2.75. 

26 A-113 Clarifier Mechanism 1 1 HP 

27 T-113 sludge sump –III 1 L=1.58, W=1.2, 

D=3.85 

28 P-105 A/B SLUDGE PUMP 2 7.5 M3/HR, 3 HP 

29 T-114 Filter feed sump 1 D=1.25, H=2.75 

30 V-106 A/B Pressure sand filter 2 D=1.25, H=2.75 



                               

 227

31 V-107 A/C Carbon bed pressure filter 2 D=1.25, H=4.25 

32 P-106 A/B Filter feed pump 2 10.5 M3/HR, 3 HP 

33 P-107 Back wash pumps 2 15 M3/HR, 5 HP 

34 V-101 NaOH solution tank 1 D=1.25, H=1.25 

35 V-102 Lime solution tank 1 D=1.25, H=1.25 

36 V-103 Alum solution tank 1 D=1.00, H=1.05 

37 V-104 FeSO4 solution tank 1 D=1.25, H=1.25 

38 A-101 Mixer for NaOH tank 1 1 HP 

39 A-102 Mixer for lime tank 1 1 HP 

40 A-103 Mixer for alum tank 1 1 HP 

41 A-104 Mixer for FeSO4 tank 1 1 HP 

42 T-115 Treated water sump 1 L=4, W=4, D=2.5 

43 T-116 

A/B/C/D 

Sludge drying beds 5 L=4.0, W=2.3, D=1.5 

44 T-117 

A/B/C/D 

Sludge drying beds 5 L=9.3, W=1.5, D=1.4 

45 T-118 Inlet sump 1 L=1.7, W=1.5, D=1.4 

46 P-108 A/B inlet pump 2 7.5 M3/HR, 3 HP 

47 T-119 / T-120 GUARD Pond – I, II, III and IV 4 L=5, W=5, D=1.5 

48 P-110 Guard Pond Transfer Pump 1 10.5 M3/HR, 3 HP 

49 T-125 Main hole connected to GIDC 

line 

1 W=1.45 X 1.45 

50 T-121 Clarifloculator – II 1 Ø=4, SWD=2.75. 

51  Neutralization tank 1 Ø=2, SWD=4.0. 

52  Settling tank 1 Ø=2, SWD=2.75. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



                               

 228

DETAILS OF NORMAL ETP AT EXISTING  

 
  Existing ETP, m³/day  

Tag No. Title Qty. Size/Capacity cap  

each 

total  

cap. 

 

Tank E Collection 1 L=9.6, W=4.5, D=2 86.4 86.1  

Tank C & D Equalization / Neutralization 2 L=10, W=6, D-2 120 240  

A-105 A/B Agitator for Equalization tank 2 7.5 HP    

P-101 A/B Transfer pump – 1 2 10.5 M
3
/HR, 3 HP    

T-102 Flash Mixer -1 1 L=2, W=2, D=2. 8 8  

A-106 Agitator for mixer 1 3 HP    

T-103 Clarifloculator 1 Ø=5, SWD=3. 58.9 58.9  

A-107 Mechanism for Clarifloculator 1 1 HP    

 New Clarifier 1     

T-104 Sump 1 L=2, W=2, D=2. 8 8  

P-102 A/B Transfer pumps 2 10.5 M
3
/HR, 3 HP    

V-105 A/B Charcoal Bed Filter 2 D=1.25, H=2.75. 3.37 3.37  

T-105 Aeration Tank – I 1 L=26.5, W=11, D=3.8. 1107.7 1107.7  

A-108 A/B/C Aerators for aeration Tank – I 3 A-     30 HP, 80 HP 80 HP  

B-     25 HP,    

C-     25HP.    

T-106 Bioclarifier – 1 1 Ø=4, SWD=2.75. 34.54 34.54  

A-109 Clarifier Mechanism 1 1 HP    

T-107 Bio sludge sump -1 1 L=6.25, W=2, D=3.85 48.1 48.1  

P-103 A/B Bio sludge recirculation pumps 2 22.5 M
3
/HR, 5 HP    

T-108 Aeration tank – II 1 L=7, W=6, D=2.8 117.6 117.6  

A-110 Aerator for aeration 1 7.5 HP 7.5 7.5  



                               

 229

T-109 Bio clarifier – II 1 Ø=4, D=2.75. 34.54 34.54  

A-111 Clarifier Mechanism 1 1 HP    

T-110 Bio sludge sump –II 1 L=1.58, W=1.2, D=3.85 7.3 7.3  

P-104 A/B Bio sludge recirculation pumps 2 15 M
3
/HR, 3 HP    

T-111 Flash mixer 1 Ø=3.5, SWD=2.85. 27.4 27.4  

A-112 Flash mixer agitator 1 3 HP    

T-112 Clarifier III 1 Ø=4, SWD=2.75. 34.54 34.54  

A-113 Clarifier Mechanism 1 1 HP    

T-113 sludge sump –III 1 L=1.58, W=1.2, D=3.85 7.3 7.3  

P-105 A/B SLUDGE PUMP 2 7.5 M
3
/HR, 3 HP    

T-114 Filter feed sump 1 D=1.25, H=2.75 3.37 3.37  

V-106 A/B Pressure sand filter 2 D=1.25, H=2.75 3.37 3.37  

V-107 A/C Carbon bed pressure filter 2 D=1.25, H=4.25 3.37 3.37  

P-106 A/B Filter feed pump 2 10.5 M
3
/HR, 3 HP    

P-107 Back wash pumps 2 15 M
3
/HR, 5 HP    

V-101 NaOH solution tank 1 D=1.25, H=1.25 1.53 1.53  

V-102 Lime solution tank 1 D=1.25, H=1.25 1.53 1.53  

V-103 Alum solution tank 1 D=1.00, H=1.05 1.53 1.53  

V-104 FeSO4 solution tank 1 D=1.25, H=1.25 1.53 1.53  

A-101 Mixer for NaOH tank 1 1 HP    

A-102 Mixer for lime tank 1 1 HP    

A-103 Mixer for alum tank 1 1 HP    

A-104 Mixer for FeSO4 tank 1 1 HP    

T-115 Treated water sump 1 L=4, W=4, D=2.5 40 40  

T-116 A/B/C/D Sludge drying beds 5 L=4.0, W=2.3, D=1.5 13.8 69  

T-117 A/B/C/D Sludge drying beds 5 L=9.3, W=1.5, D=1.4 19.53 97.65  

T-118 Inlet sump 1 L=1.7, W=1.5, D=1.4 3.57 3.57  



                               

 230

P-108 A/B inlet pump 2 7.5 M
3
/HR, 3 HP    

T-119 / T-120 GUARD Pond – I, II, III and IV 4 L=5, W=5, D=1.5 37.5 150  

P-110 Guard Pond Transfer Pump 1 10.5 M
3
/HR, 3 HP    

T-125 Main hole connected to GIDC line 1 W=1.45 X 1.45    

T-121 Clarifloculator – II 1 Ø=4, SWD=2.75. 34.54 34.54  

 Neutralization tank 1 Ø=2, SWD=4.0. 12.56 12.56  

 Settling tank 1 Ø=2, SWD=2.75. 8.635 8.635  



                               

 231

(B) EXISTING MANCOZEB EFFLUENT TREATMENT PLANT: 

 

In addition to the effluent treatment plant, M/S Coromandel International Limited has 

installed a separate Mancozeb effluent treatment plant for Mancozeb ML generated 

during the Mancozeb production.  

 

The details of Mancozeb effluent treatment plant described as follows. 

 

• Effluents coming from Mancozeb Plant are collected in two 100 KL tanks as 

provided of 100KL capacity each where sufficient settling time is given. 

• The homogenized effluent from these tanks is pumped/by gravity to RCC tank 

(100 KL capacity) and from here it is pumped to static mixer. In static mixer 20% 

sodium carbonate solution (Soda ash dosing) and maintain the pH is around 9.0 

to 9.5, Caustic addition to maintain the pH is around 12 and Sulphuric acid 

addition to maintain the pH is around 7.0 to 7.5 to remove the Mn content from 

effluent. After clarification of the effluent and transfer to filter press via sand 